THE POWER OF CoMmuNTy 521 Milwaukee Street + P.O. Box 340 » Menasha, WI 54952-0340 - www menashautilities.com

MENASHA ALDERMEN OCCASIONALLY ATTEND MEETINGS OF THIS BODY. IT IS POSSIBLE
THAT A QUORUM OF COMMON COUNCIL MEMBERS MAY BE ATTENDING THIS MEETING; (NO
OFFICIAL ACTION OF THIS BODY WILL BE TAKEN).

NOTICE OF PUBLIC MEETING
TO: Menasha Utilities Commission
FROM: Melanie Krause, General Manager

DATE: June 20, 2025

Commission President Mark Allwardt has called for ‘
begin at 8:00 am on WEDNESDAY, June 25, 202

The Agenda for the mee

REGULAR MEETING OF THE MENASHA UTILITIES COMMISSION
June 25, 2025

L Roll Call

1L People from the Gallery to be heard on any topic of public concern to the Utility
[...]
1. The City must ensure that cross connections are performed before water service is restored to
vacant commercial and industrial facilities.

2. Following all water storage facility inspections, the Utility shall submit a completed
Department inspection report {(Form 3300-248) per s. NR 810.14(4), Wis. Adm. Code.
Supplemental reports, photos ar videos provided by the inspection company shall also be
provided.

3. Onan annual basis, the Utility must conduct and document inspections of the screening on the
vents and overflows, watertight seals on the inspection hatches on your towers and ground
storage reservoirs and make repairs as necessary, in accordance with s. NR 810.14{1}, Wis. Adm.
Code. Documentation of this inspection can be a notation in your daily loghook, monthly report,
receipt by a private contractor or any other method to show the date the work was completed.

4. Relays of water mains require plan approval if any of the following have changed: size, material,
or location (i.e., if it is not in the same trench as the original pipe}.

An operator certified as an 51 shall be on duty at all times.

There are upcoming deadlines for the Americas Water Infrastructure Act {AWIA) for certification
that Risk and Resiliency Assessments (RRAs) and Emergency Response Plans have been updated.
For water systems serving a population between 3,301 and 49,999, the deadline to provide
certification to the EPA that the RRA has been updated is June 30, 2026. The deadline to provide
certification to the EPA that the ERP has been updated is 6 months following the RRA certification
date. Visit https://www.epa.gov/waterresilience/awia-section-2013 for more information

System Description

Menasha Electric and Water Utilities is a Lake Winnebago surface water system serving a
population of 15,144 people. The Utility pumped approximately 657 million gallons to the
distribution system in 2024. The resulting average daily pumpage in 2024 was 1.8 million gaflons
per day (MGD). The treatment plant has a capacity of 6 MGD. The volume of available elevated
storage is 750k gallons. The ground storage reservoir has a capacity of 3 MG.

According to the Department issued SWTR Disinfection Requirements and Compliance
Determination document issued in 2012 and updated in 2014, 2016, 2022, and 2025 the Utility
opted to provide Bin 4 treatment in lieu of conducting raw water cryptosporidium monitoring.

Menasha 2025 Sanitary Survey Report Page 4 of 12



Intake - The existing intake is located at the end of a channel, which is supplied by and flows north
from the Fox River. The water passes through a head house which includes a manual bar screen,
adjustable weir to control flow, and seasonal potassium permanganate addition for zebra mussel
control and to oxidize organics in the raw water. From the head house, water flows through an
open pre-sedimentation basin.

Logs are placed upstream from the head house to prevent damage by debris. A pump operates
opposite the channel from the head house to increase circulation of water in the channel and to
pull scum and algae away from the pre-sedimentation basin and out into Lake Winnebago.

The pre-sedimentation basin is a large detention basin with baffles to direct the flow and prevent
stagnant water. After passing through the pre-sedimentation basin, the water is treated with a
second dose of potassium permanganate and then flows to the plant wet well through a 42-inch
pipe that is screened at both the pre-sedimentation basin and the wet well. A chemical building is
located at the exit point from the basin where additional potassium permanganate is added. There
are also a pair of backup intakes in the river, one 24-inches in diameter and one 16-inches in
diameter.

The existing intake has been identified as not conventional and likely not to be the best source of
raw water available, as is required by ss. NR 811.21 and 811.22, Wis. Adm. Code. The department
feels that the pre-sedimentation also represents a security risk. A Source Water Supply Evoluation
was submitted to the Department in 2015. Since that time, the City has evaluated a number of
options for alternative intake locations. Currently, there is not a practicable location for a new
intake that would provide a sufficient improvement in water quality such that pursuing a new
intake is required. The department recommends that the City keep a new intake in their future
capital improvement plans. This previous deficiency will be recategorized as a non-conforming
feature. The department will monitor for changes in water quality at the existing intake and/or
heightened security risks at the sedimentation basins.

Low Lift Pumping - There are a total of five low Iift pumps. There are two vertical turbine pumps
{low lift pumps 4 and 5), each with a 1650gpm (2.5 MGD) capacity, installed above grade in 2015
and equipped with variable frequency drives. These two pumps alternate monthly to supply the

plant. There are also three centrifugal pumps (low lift pumps 6-8), each with a capacity of 5 MGD
installed below grade in the 1960's. These three pumps are exercised a minimum of twice a year
as maintenance.

Aeration/PAC Mixing/Rapid Mix - The low lift pumps send water to a bank of spray aerators
followed by a powdered active carbon {PAC) mixing tank for taste and odor control, after which
point the water flows via gravity through the conventional filtration process of the plant. Use and
operation of the aerators and PAC mixing tank area seasonal and depend on air temperature and
water guality. The aerators are offline during winter months due to freezing and PAC is generally
not needed or added during winter months due to the higher raw water quality.

Following PAC addition, water flows through a 24-inch pipe to an induced jet rapid mix system
where alum is fed for coagulation.

Flocculation and Sedimentation - After the rapid mix system, the water flows through a multi-
stage flocculation basin with variable speed vertical shaft impellers. Under normal operations,
water flows through the first three chambers in the North basin and then through a sluice gate
into chambers four through seven in the South basin. The basins are configured so that the sluice
gate can be closed and either basin used separately when maintenance is required. Clarifloc 308-P
polymer is added as a flocculation aid in the second chamber of the North basin. The impellers are

Menasha 2025 Sanitary Survey Report Page 50of 12



Menasha 2025 Sanitary Survey Report

operated at progressively lower speeds as the water moves through the chambers to aid in the
formation of floc. From the flocculation basin, the water is routed through one of two
sedimentation basins.

Filtration - After sedimentation, water flows through one of four dual media filters, each rated for
2 MGD. In the warmer months {approximately May-October), chloramines are added at the filter
inlet channel at a rate based on the filter inlet flow meter. The target dose is less than 1 mg/L with
a target residual of 0.3 mg/L in the water going into the filters. The inlet channel is equipped with
an agitator to mix chlorine and prevent sediment from settling in the channel.

The filters contain 4 feet of anthracite and 1 foot of sand. Backwashing is initiated based on either
head loss (5 feet), time (200 hours of operation) or turbidity (0.2 NTU). A backwash cycle typically
consists of four minutes of air scour, four minutes of air scour and backwash, and then three to
fifteen minutes of backwashing with water, depending on the conditicn of the filter. After
backwashing, filter to waste occurs until the filter achieves a turbidity less than 0.2 NTU.

At the time of the survey, two of the filters were undergoing repairs due to sudden failure of the
underdrain system in March 2025 during a backwash cycle. The filters were being replaced with in-
kind filters and underdrains. The two working filters were being backwashed more frequently than
typical to ensure their performance during the repairs.

intermediate Pumping - From the filters, the water flows to the intermediate wetwell. There are
three intermediate pumps that pull water from the wetwell to the GAC contactors. One pump
operates at a time, with pumps rotated through monthly. Each of the pumps has a capacity of
3,200gpm (4.6 MGD), and ane of the pumps is available on backup power.

A pair of backwash pumps also pull water from the intermediate wetwell for filter backwash. The
floor of the wetwell is below groundwater level, so0 no virus credit is given prior to GAC.

Granular Activated Carbon {GAC) Contactors - The intermediate pumps discharge to the GAC inlet
channel which distributes the water to four GAC contactors, each rated at 2 MGD. All finished
water passed through the GAC contactors. Each contactor has 4 feet of GAC, which was installed in
2008. Backwashing occurs every 400 hours of operation. After backwashing, the GAC contactors
are filtered to waste for 80 minutes or when turbidity drops to 0.2 NTU. The GAC to filter to waste
water is directed to an equalization tank located below the GAC contactors. A pair of pumps
recycle the backwash waste to the rapid mix at 9.5% of the plant flow rate.

CT Basins / Free Chlorine CT - After the GAC contactors, sodium hypochlorite is fed at an average
dose of 2.5 mg/L (free chlorine) before the CT basins to maintain a minimum target of 0.5 mg/L
(free chiorine residual} leaving the CT basins. The CT basins are designed to provide 4 logs of virus
inactivation. Each of the two CT basins has a volume of 108k gallons for a total volume of 216k
gallons when both are in service. Currently only one basin is operated at a time. Based on tracer
testing completed in 2010 a baffle factor of 0.5 has been assigned. Typically, no chemicals are fed
at the effluent of the CT basins, but the plant has the ability to feed ammonium hydroxide paced
off the post CT flow meter.

UV Disinfection - From the (T basins, the water flows through a UV disinfection system. Two
medium pressure Trojan UVSWIFT 4124 UV reactors are piped in parallel with manual butterfly
valves on each influent line and air actuated butterfly valves on each effluent line. A meter on the
effluent weir from each CT basin measures the flow. Only one reactor operates at a time,
switching monthly. The UV system is intended to provide a minimum of 2.5-log inactivation of
cryptosporidium (and giardia). To receive disinfection credit for the UV disinfection, 99.9% of the

Page 6 of 1.2



Menasha 2025 Sanitary Survey Report

water (by volume) sent to the distribution system must be treated within the validated range for
the reactors.

Soda ash, sodium silicate, preformed chloramines and sodium fluorosilicate are added to the UV
effluent prior to the high [ift pump station clearwell.

Chloramine CT - The high lift pump station clearwell provides chloramine contact time. The
clearwell has a capacity of 3 million gallons. A baffle factor of 0.7 has been assigned to the
clearwell. The total inactivation ratio is the sum of the free chlorine inactivation ratio (from the CT
Rasins} and the chloramine inactivation ratio {from the clearwells).

Surface Water Treatment Rule (SWTR} Compliance — The Utility’s water treatment plant uses a
combination of conventional and GAC filtration plus UV disinfection to comply with the SWTR. The
following table presents the log removal requirements and credits resulting from each treatment
process:

Process Giardia Viruses Cryptosporidium
Coagulation & 2.5 logs; 0.0 logsa 3.0 logs;
filtration
GAC Filtration 0.0 logs 0.0 logs 0.5 logss
Free Chlorine CT 0.0 logs 4.0 logs, 0.0 logs
UV Disinfection 2.5 logss 0 logs 2.5 logss
Chloramine CT 0.0 logs 0.0 or 4.0 logss 0.0 logs
Total provided 5.0 logs 4.0 to 8.0 logs 6.0 logs
Required ' 3.0 logs 4.0 logs 5.5 logsy

1 Credit based on meeting IESWTR turbidity requirements.

2 No virus credit granted for fittration because the intermediate wetwell is located below groundwater.

3 Credit for GAC based on 100% of finished water flow through GAC filtration.

4 Credit based on meeting required Centact Time (CT) values for 4.0-log virus inactivation for free chlorine.

5 Credit granted provided 99.9% of the total water sent to the distributicn system each month is treated with a

minimum 38 mJ/cm? regulatory dose

Credit based on meeting required Contact Time (CT) values 4.0-log virus inactivation for chloramines.
Required removal due to LT2 ESWTR Bin 4 placement in lieu of conducting raw water cryptosporidium
monitoring

~ !

Storage - There are two finished water storage facilities in the system. The elevated storage tank
has a capacity of 750k gallons. It was originally constructed in 1967 and was last drained and
inspected in 2023. The high lift pump station clearwell has a 3-million-gallon capacity. It was
constructed in 1988 and was last inspected in 2023. A new membrane was installed with ballast in
2016. The next inspections of the clearwell and the elevated tower will be due in 2028,

High Lift Pumping - Four high lift pumps pull water from the clear well and pump to the
distribution system. The pumps operate one at a time in a lead/lag configuration, rotated through
monthly. All four high lift pumps are equipped with VFDs. A flow meter and continuous chlorine
analyzer are in place on the pump discharge line. Pumps are triggered by system pressure at the
pump station.

Distribution System - The single pressure zone distribution system consists of approximately 63
miles of water main, with approximately 2,400 feet of water main less than 6-inches in diameter.
The Utility has an excellent materials inventory and has been proactive in removing lead service

Page 7 of 12



lines. There are eight underwater crossings of greater than 15 feet in the system, all with shutoff
valves on both sides.

The Utility’s SOP is to operate every hydrant in the system annually during routine flushing, and to
exercise distribution system valves on a two-year frequency. At the sanitary survey,
documentation was not provided to support this frequency of hydrant flushing or valve exercising.
However, the department notes that each hydrant should be exercised every two years and valves
every two to five years, and the City was not out of compliance with the code requirements. See
recommendation section.

Auxiliary Power - Diesel generators at the plant and high lift pump station provide auxiliary power
when needed. These are exercised monthly under full load. Portable generators are also exercised
quarterly. The generators provide power to a subset of critical components and processes that
allow the plant to continue to treat and provide water in the event of a power failure. The
operating capacity on auxiliary power is approximately 4 MGD.

Water Quality Monitoring and Reporting

Your system has an excellent record of compliance with monitoring and reporting requirements,
and we appreciate your sampler’s continued efforts in complying with these Safe Drinking Water
Act requirements. The most recent inorganic, synthetic organic, volatile organic and radionuclide
chemical analysis of the entry point to the distribution system indicates that the water meets all
applicable drinking water standards. Distribution system maonitoring consists of routine
bacteriological, total chlorine and silicate residuals, lead and copper, and disinfection-by-product
(DBP) sampling. System monitoring indicates the distribution system water also meets all
applicable drinking water standards.

pH — Raw water is monitored by grab sample daily and filter effluent and entry point pH are
monitored continuously. The monthly operating report contains daily pH values for raw water and
entry point.

Turbidity - The Surface Water Treatment Rule requires combined filter effluent (CFE) turbidity
measurements be taken every 4 hours. The EMOR includes the number of turbidity measurements
as well as the number, and percentage, of measurements less than 0.3 NTU. Turbidity is